
 

 
 

Registered in England No. 2778116 
Regulated by the RICS 

FAO Rob Smith 
North York Moors National Park Authority 
The Old Vicarage 
Bondgate 
Helmsley 
York 
YO62 5BP 

Date: 23 January 2019 
Our ref: 50303/04/HS/JCx/17023706v1 
Your ref: NYM/2017/0505/MEIA 

Dear Rob 

North York Moors: Woodsmith Mine - Application to Partially Discharge 
Conditions 4, 18, 34, 46, 47, 52, 57, 60, 64, 68, 70, 71, 73, 76, 79, 81, 91, 92, 93, 
94 & 95 of Planning Permission NYM/2017/0505/MEIA  

On behalf of our client, Sirius Minerals plc (“Sirius Minerals”), we are pleased to submit this application for 
limited and partial approval of Planning Conditions 4, 18, 34, 46, 47, 52, 57, 60, 64, 68, 70, 71, 73, 76, 79, 81, 
[...]
• Site infrastructure will then be provided to connect the SSU to an existing Mains Distribution 
Unit (MDU) and to the Main Gate Security Office. This will include the provision of 
underground ducts, including duct trenching and backfilling; 

• Complete construction of the bituminous access road within the SSU compound to final level; 

• The surrounding MIL unit bunding will be filled using site won material. This includes placing 
and compacting granular site won using a 360o excavator and dumper. On completion of the 
base layer, the upper layer of units will be fitted and filled. 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 9 of 28 

 

• Install SSU container using a loader crane arm on the delivery vehicle (Hi-Ab) 

• Install chain link security fence (1.8m high) and gate using telehandler off-loading from 
delivery vehicle. 

• Install 240V power cable and equipment cabling for CCTV, alarm, communications and low-
level lighting systems. 

• Install, test and commission low level lighting, ensuring sensor controls are active; 

• Connect CCTV, alarm signal cabling and communications to Main Security Gate Office; 

• Test and commission CCTV and alarm systems. 

3.2 Construction of extended internal access road 

 
The construction of the site road will be in accordance with the previous phase CMS submissions. 
See drawing (40-ARI-WS-7100-CI-18-01050) for general reference. This shows the revised layout of 
the access road and extension. These works take place on pre-worked ground and will be completed 
in accordance with the necessary conditions of the Phase 9 CEMP. 
 
The following method statement outlines the principal construction activities: 
 

• Initial excavation of soft material to a depth of approximately 1.0m below existing ground 
level using a 360o site excavator. This includes removal of any existing debris. Excavated 
material is to be placed within existing temporary storage mounds. 

• Place and compact acceptable ‘site won’ fill to road construction area to agreed formation 
level using a 360o excavator off-loading from site articulated hauler vehicle. 

• Existing drainage that runs under the proposed access road will be diverted to ensure the 
water course runs parallel to the road. This will consist of an open ditch with a culverted 
section under the access road. 

• Fix service ducts as necessary. 

• Grade with specified stone material to the configuration of the existing site main access road 
using a 360o site excavator and dumper. 

• Complete construction of the bituminous access road to final level using 360o excavator 
offloading from site articulated hauler vehicle. 

3.3 Installation of environmental fence to facilitate use of reinjection pad for 

temporary HGV parking 

• Install security fence around platform to match existing perimeter fence. 

• Using telehandler, off-load materials from 7.5 Tonne flatbed delivery vehicle. 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 10 of 28 

 

• Using 360o site excavator, pits will be excavated to cast in place the upright support. 

• Cast in site upright steel support using concrete from the on-site batching plant.  

• A team of fencing contractors will fit the panels to support uprights.  

• Grade pedestrian access path to the security hut / welfare to the configuration of the existing 
pathways using a 360o site excavator and dumper with construction grade stone. 

• Complete construction of the bituminous access path to final level using 360o excavator 
offloading from site articulated hauler vehicle. 

• The pathway lighting will be supplied by a power service duct, installed 750mm below ground 
level, from the security hut to light the access with sensor-controlled bollard, fitted at 
intermediate spacings, as used on the LNG plant in Phase 6A, see Appendix A. 

3.4 Construction and operation of non-domestic waste water treatment plant 

The process of shaft sinking and tunnel development will result in the generation of Non-Domestic 
Waste Water (NDWw), which will be transferred to the surface for treatment. To prevent tankering 
off site, this NDWw will be treated on site to a quality suitable for discharge into Sneaton Thorpe Beck.  

Treatment will require the installation, commissioning and operation of a Non-Domestic Waste Water 
Treatment Plant (NDWwTP), complete with automatic control systems. The equipment will be 
modular as far as practicable, as detailed in NDWwTP document (40-ARI-WS-7100-CI-22-01054), and 
installed as per the construction process described below. The plant will be installed in two stages; 

• Stage 1: short-term solution to handle the smaller water volumes of non-saline water 
expected from the start of April 2019 to the end of August 2019.  

• Stage 2: long-term solution to handle the maximum anticipated water volumes of non-saline 
water.  

3.4.1 Civil Construction 

The Civil works will consist of Site clearance and establishment of low-permeability foundations for 
the plant, concrete construction with steel mesh re-informant. These will be constructed to meet the 
Loads and layout developed by the contractor and fitted with a 300mm high external bund wall 
including suitable drainage/sump for processing into the return system of the plant. 

The civil works also include the fitting of pipework from the shaft to the inlet of the NDWwTP and 
from the NDWwTP to the river discharge, concrete bases for and installation of balance Storage Tanks 
and the Slab and Services for the inter-connecting pipework between the treatment processes plant. 

All trenches, cable ducts, access pits will be excavated using a 360o site excavator. 

Craneage of equipment into place on site will be provided by a mobile 90T crane working on the 
platform for the installation works. 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 11 of 28 

 

The construction team of will comprise up to 10no. fit out operatives. 

A small on-site Laboratory Testing lab unit (containerised) will located downstream of NDWwTP. 

Where possible, all Plant will be containerised and where not it will be suited for all weather working. 
Containers & exposed plant will be coloured in RAL 6008, where it is practicable to do so. 

3.4.2 Scope of Supply 

Sirius Minerals will install the following supply network; 

• Power Supplies, (including any required isolations / protections, Earthing, UPS, etc.) from the 
site mains power to avoid the need for generation plant. 

• Relocation, installation and modification of water storage tank 8 to the NDWwTP platform 
and pipework & pumping to connectivity of the 7No. cleaned out Bentonite Tanks for use as 
emergency flow water storage (Capacity 3500m3). 

• Delivery of Shaft Water to the shaft head via a controllable pumping system as specified by 
the shaft sinking contractor.  

• Treatment Plant Area and Discharge Point, including main pipe runs to the beck.  

The Subcontractor is responsible for delivery to site, assembly, installation, commissioning and 
operation. They will provide all necessary tools, first fill of chemicals, fixtures / fittings and 
commissioning spares for the included site works. 

3.4.3 Operation 

Operation of the wastewater treatment plant is comprised as follows; 

1. A reception system for removal of gross solids, intermediate pumping stations and associated 
ancillaries required to achieve the specified water quality requirements and provide a source 
of re-use water. 

2. Solids dewatering, to provide a cake suitable for treatment in the existing lime plant and 
segregation of any solids unsuitable for disposal on site. 

3. Particulate filtration (using Turbidex media), activated carbon filtration and re-generable ion-
exchange to first ensure that all particulates and organic contaminants have been removed 
prior to facilitating the reduction of metals and, where necessary, key anions i.e. chloride, 
from the abstracted waters. 

4. Process to include primary settlement for solids removal, free and emulsified oil removal, 
dissolved hydrocarbon removal, chemical offloading, storage and dosing systems, dissolved 
metal and ions removal and ammonia and nitrate removal. 

5. Integration of the Stage 1 plant, if practicable, into the Stage 2 plant to reduce vehicle 
movements to and from site and overall project cost. 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 12 of 28 

 

In summary, the process plant comprises; 

• Pre-treatment screening and gross solids removal 

• Balance tank (with mixing if required) 

• Primary settlement with transfer of sludges to sludge holding tank 

• pH correction and chemical dosing for solids removal and oil separation 

• Dissolved air flotation (DAF) 

• Sand and granular activated carbon (GAC) filtration 

• Ion exchange 

• Sludge handling and dewatering 

• Treatment works interconnecting pipework, pumping systems, instrumentation and control 
systems. 

The Maximum Noise generation is expected from the DAF unit at the NDWwTP treatment plant at a 
level of 78dB(a) +/- 7dB(a).  Noise levels for the Shaft Head Shaker units on the vibrating screens 
represent the most significant Noise source at the Shaft at a level of 80dB(a) +/- 10dB(a).  

The operation of these units will be required 24/7. 

3.4.4 Product Water Quality 

This NDWWTP will be treated to a quality suitable for discharge into Sneaton Thorpe Beck.  

Table 1: Summary of Expected Influent Quality 

Parameter Minimum Average Maximum Expected Consent (1) 

Suspended solids mg/l  50,000   5 

Arsenic µg/l  6.74  6.7 4.50 

Chromium VI µg/l 3 7 10 10.0 0.30 

Manganese µg/l 4 3,150 23,000 3,150 145 

Zinc µg/l 1.2 80 470 80 4.0 

Nitrate µg/l 40 3,800 39,000 3,155 735 

TPH µg/l    105 10 

EPH µg/l    1,080 20 

pH units 4.8 6.4 8.5 6.5 - 8.5 6 - 9 

 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 13 of 28 

 

3.4.5 Shaft Outlet Flows 

Details of the anticipated volumes that will require treatment throughout the construction of the 
mine, along with the assumptions used, are summarised in the report ‘Woodsmith Mine Non-Domestic 

Wastewater Management Strategy’ (40-ARI-WS-071-CI-RP-1102), which has been submitted in 
relation to Condition 81. The highlights are summarised below; 

 

Stage 1 – Initial inflows of non-saline water 

Stage 1 considers the period up to August 2019, to correspond with the lower volumes of water 
requiring treatment during the early phases of construction activities. The water from the shafts will 
be pumped to the NDWwTP for centralised bulk solids removal. These flows are not balanced and 
therefore represent the maximum flows received; 

Parameter Units Value 

Maximum Flow m3/day 200 

Following removal of solids, water will be pumped to a balance tank for subsequent treatment in the 
NDWwTP. The Stage 1 plant will be capable of treating a balanced peak flow of 1.9L/sec, with an 
average total wastewater volume of 65m3/day. The maximum anticipated quantity of wastewater 
requiring treatment is 165m3/day; this includes an allowance for VSM water that will be periodically 
drip fed from storage tanks. 

Parameter Units Value 

Maximum Flow m3/day 200 

Instantaneous L/sec 1.9 

Average Flow m3/day 65.0 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 14 of 28 

 

Stage 2 

The Stage 2 maximum peak flow, unbalanced, is presented in the following table; 

Parameter Units Value 

Maximum Flow m3/day 480 

Instantaneous Flow L/sec 9.3 

Once balanced, the plant will be capable of treating a peak flow of 5.5L/sec from the balance tank, 
with the maximum anticipated quantity of wastewater produced by the shafts of 480m3/day. The 
following table presents a summary of the Stage 2 water flows. 

Parameter Units Value 

Maximum Flow m3/day 480 

Instantaneous Flow L/sec 5.5 

Screening, Hydrocyclone and Gross Solids Removal 

For Stage 1, an assumed maximum instantaneous flowrate of 2.3L/sec is to be used for design 
purposes. For Stage 2, this increases to 9.3L/sec. 

After reaching the surface at each shaft, the NDWwTP will pass over a vibrating deck screen and 
through a hydrocyclone, to remove the bulk solids, delivering the dewatered screening to a cake bay 
for collection by the earthworks contractor. 

A sump and forward pumping station are required to collect the NDWwTP passing through the screen. 
A means of removing bulk solids that could accumulate in the sump will be provided. 

Balance Tank 

A duty balance tank will be installed to receive flows from the NDWwTP reception system. The tank 
will be sized for a working capacity of 400m3. 

Primary Sedimentation 

From the sedimentation tank, the collected solids will be pumped to a sludge holding tank for 
subsequent dewatering. 

pH Correction and Chemical Dosing 

A duty mixing tank will be installed downstream of primary sedimentation with chemical dosing for 
pH correction, coagulation and flocculation as required for the downstream processes. Chemicals will 
be stored in IBCs. 

Dissolved Air Flotation (DAF) 

A duty DAF unit will be provided to remove solids, oils and metals that will have precipitated in the 
balance tank. The speed of the DAF sludge scraper will be adjustable, with programmable start and 
stop times. 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 15 of 28 

 

Due to the risk of oil contamination, DAF sludge will be pumped to a duty DAF sludge holding tank, 
before being tankered off-site for disposal. 

Sand and Granular Activated Carbon (GAC) Filters 

Duty sand and GAC filters will be provided to ensure the remaining solids and hydrocarbons are 
removed before the ion exchange process. A continuous backwash system is to be included, delivering 
backwash water to the balance tank. 

The backwash water flow must be included in the design of all upstream plant. 

The treated water from the sand and GAC filters will be pumped to the re-use tank and will contain 
less that 150mg/L total suspended solids, with a particle size of less than 50 microns. The quality will 
be sufficient for the requirements of the downstream processes. 

Re-use Tank 

NDWWTP can be re-used for drilling and other purposes on site, to reduce the demand for potable 
water and the quantity of water discharged to the environment. A re-use tank will be provided to 
balance flows prior to transfer to the ion exchange process. The tank will be sized for a working 
capacity of 250m3. 

Ion Exchange 

A lead and lag ion exchange with interphase sample facilities will be provided to remove soluble 
species such as metals, ammonia and nitrate in accordance with the water quality requirements of 
this specification. The lead and lag units, each sized to treat 100% of the flow, will be installed in series, 
and will be configured to enable 100% bypass of either lead or lag unit, to facilitate regeneration 
without compromising the ability to treat all the flows to the required quality. A recovery of 90% or 
above is required. 

A tank to store ion exchange regeneration water is to be provided with at least five days of storage. 

Treated water will be pumped to the treated water storage tank. 

Treated Water Storage Tank and Monitoring 

A treated storage and water tank will be provided to buffer flows prior to discharge to river. The tank 
will be sized to achieve a working capacity of 100m3. 

There will be a facility to return water that doesn’t meet the discharge quality requirements to the 
start of the NDWWTP treatment process. 

An Environmental Permit to discharge treated water to surface water will be obtained.  

Turbidity monitoring will be provided in the following locations: 

• Outlet of re-use storage tank 

• Outlet of ion exchange equipment 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 16 of 28 

 

Solid Waste Management 

Solids removed from the NDWwTP downstream of the balance tank, that are free from oil 
contamination, will be dewatered and discharged to a skip for off-site disposal. A sludge storage tank 
will provide balancing prior to dewatering. 

A dedicated sludge tank will be provided to store sludges from the DAF that are anticipated to be 
contaminated with oil. This tank will be sized for 5 days of sludge at maximum production and will be 
emptied and disposed of by a specialist contractor, off-site. 

3.4.6 Summary of Waste Streams 

As taken from the Mass Balance Flow Diagrams, the maximum anticipated Bulk Material produced by 
the NDWwTP are as follows; 

• Cyclone & Screen process - 20 tonne per day 

• Screw Press Filter Cake  - 34.38 tonne per day 

This will be tested against the chemical and geotechnical specification for the landscape screening 
earthworks. Subject to confirmation, the material will be used within the construction of the screening 
earthworks.  Any material failing suitability testing will be removed by a licensed waste carrier. 

Waste from the DAF sludge tank, Sand & GAC filter are nominal (<1 tonne per day) and will be stored 
within the process system for monthly off-site disposal.  

Ion Exchange units waste (Reject Tank) will be stored in tanks as part of the plant for off-site disposal. 

3.5 Assembly and fit-out of Galloway  

DMC will be the contractor responsible for this part of the project. They will commence by setting up 
access/safety controls to the footprint of the shaft, laydown areas, crane pads, etc. using signage, 
fencing, and concrete barricades (Jersey Barriers) to clearly delineate work zones and associated 
hazards.  DMC will then survey and confirm (utilizing previously established site survey control 
monuments) as-built site topography elevations in support of excavation controls for the Shaft.   

• During the surveying and acceptance of handover, site equipment will be mobilised: 

• cranes,  

• excavators, 

• Aerial Work Platforms (AWPs),  

• Venting equipment, 

• Water discharge pumps and hosing, 

• welding machines, hand tools, support equipment, etc., and  



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 17 of 28 

 

• manpower; 

o Galloway assembly:  8-10 cross-discipline operatives including cranes driver. 

o shifts (day & night) working on Hot Changeover.  

3.5.1 Deliveries 

Regular planned deliveries will also be required for the Galloway components (max of 2-3 truckloads), 
and support equipment such as large excavator (CAT 350+ style) c/w long boom, 4-tonnene Kubota 
Mini-Excavator, muck buckets, etc. 

Upon arrival, steel components will be received at the footprint within the radius of the crane and 
sorted prior to installation.  Final assembly of these items (bolting/welding) will be done in an adjacent 
laydown area accessible to the 175-tonne installation crane, if available, and the footprint is free of 
encumbrances or constraints from other contractors.  

3.5.2 Overhead Crane 

There will be need for a temporary crane positioned adjacent to the shaft during the Galloway 
assembly process for fit out and electrical/mechanical installation activities. 

Cranes will be located at the Workfront for the purpose of lowering and lifting manpower, equipment, 
and material in and out of the MTS Shaft during this execution phase.  A secondary crane will always 
also be available for emergency access and egress if required – refer to Pre-Shaft Sequence drawings 
(Appendix C).   

Separate cranes will also be required for the assembly of the Galloway modules (i.e. decks).  There will 
be a smaller set-up crane for the purpose of moving one modular deck to another so that the larger 
can stack each deck level accordingly, eventually lowering the entirely assembled Galloway into the 
MTS Shaft and lowering it fully supported off the sub-collar steel deck which has also been used as the 
lifting frame – refer to Galloway Assembly Sequence drawing (Appendix C).   

Galloway decks are to be pre-assembled and laid out as shown prior to arrival and setup of the 500t 
crane. Decks will have a single set of splices for each hanger set (6) between decks. 

3.5.3 Equipment 

• 500t Crane: Liebherr LR 1500 

• 90t Crane: Liebherr LTM 1090-4.2 

• Elevated Work Platform: Genie S-80 HF 

3.5.4 Construction / Assembly 

The Galloway will be delivered and assembled on site near the collar area, in reach of the crane that 
is required to lower the assembly into the Shaft – refer to Galloway Assembly Sequence drawings.  
Once the collar and sub-collar have been completed, the entire structure will be lifted into the shaft 
and suspended from the sub-collar steel for later use.  By pre-assembling the Galloway on surface 
utilizing a sub-modular stacking execution plan, DMC will save time by avoiding assembly of the 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 18 of 28 

 

Galloway through the collar and sub-collar doors in various smaller pieces.  The schedule for this 
extends from early April 2019 to the end of May 2019. 

The Galloway will be tailored to complete the shaft excavations as efficiently as possible, and once 
placed in the MTS Shaft, it will be fully assembled to support excavation activities following the 
commissioning requirements for use.  DMC’s calculations have determined that the Galloway will have 
two Pneumatic VSM muckers that will be nested in the phase but connected to the winch on surface 
which will provide the versatility to maintain or switch out the units in the event of a catastrophic 
failure.  Drilling will be completed by a three-boom electric over hydraulic jumbo drill that will be 
nested in the headframe and will be brought down to the face through the bucket well.  The bottom 
deck on the Galloway will be designed to install ground support.  It will be designed to extend and 
retract so that the Galloway movements are significantly reduced.  The deck above the ground 
supporting deck will be designed to accommodate the pouring cycle and the deck above that will be 
designed to accommodate the services install. 

3.5.5 Work Shifts 

It is anticipated that this scope of work will be completed utilising two shifts, day and night working 
07:00-19:00 & 19:00-07:00 respectively, to advance the work front as safely and expediently as 
possible. Deliveries will only be permissible in the day shift working hours.  

3.6 Compressed air system installation 

The compressed air systems will be installed to support the shaft sinking operations at Woodsmith 
site at all three shafts (MTS, Production and Service Shafts). The compressed air equipment will be 
installed as shown on the Phase 9 masterplan drawing (40-ARI-WS-7100-CI-18-01050). This will feed 
the supply required for all three shafts (Production, Service & MTS). Existing service ducts will be used 
to make the necessary connections. 

3.6.1 Civil 

Civil preparation will consist of preparing a 17.6 m x 19 m reinforced concrete pad designed to support 
the air compression equipment, ventilation equipment and E-houses. 

3.6.2 Mechanical 

The order of the equipment starting from outside the wall of the Hoist Building and continuing to the 
pad edge is:  

a) Supply Air Fan Assembly 

b) Supply Air and Compressor E-Houses 

c) Air Receiver/Filters/Dryer/Condensate Pump skid train 

d) Air Compressors bank 



 Woodsmith Mine Phase 9 Construction Method Statement 

40-SMP-WS-7100-PA-MS-00007_0        Page 19 of 28 

 

Each compressor comes as a self-contained unit and are fastened to the pad independently.  The air 
receiver, dryer and condensate pump package are skidded units and also mounted as independent 
units.  The air filters are all installed in the piping and supported as necessary.   